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Duty Cycle
Test Result
Transmission Transmission Duty Cycle
TestMode Antenna Freq(MHz) Duration [ms] Period [ms] %]
Antl 6265 5.46 5.62 97.15
Ant2 6265 5.44 5.62 96.80
11BE320MIMO Ant3 6265 5.44 5.60 97.14
Ant4 6265 5.46 5.62 97.15
Antl 6115 5.45 5.62 96.98
Ant2 6115 5.45 5.59 97.50
11BE20MIMO Ant3 6115 5.45 5.59 97.50
Ant4 6115 5.45 5.61 97.15
Antl 6125 5.45 5.60 97.32
Ant2 6125 5.46 5.59 97.67
11BE4OMIMO Ant3 6125 5.46 5.60 97.50
Ant4 6125 5.45 5.60 97.32
Antl 6145 5.46 5.64 96.81
Ant2 6145 5.45 5.59 97.50
11BESOMIMO Ant3 6145 5.45 5.61 97.15
Ant4 6145 5.45 5.58 97.67
Antl 6185 5.44 5.62 96.80
Ant2 6185 5.44 5.62 96.80
11BE160MIMO Ant3 6185 5.46 5.62 97.15
Ant4 6185 5.46 5.62 97.15
Sporton International Inc. (Kunshan) Page Number 1 A2-206 of 686

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24



SPORTON LAB.

FCC RF Test Report

Report No

. FR3N0928-02B

Test Graphs

11BE320MIMO_Antl_6265

Spectrum

(=)

Ref Level 25.22 dém
Jo ALt
SGL Count 1/1

10de @ SWT

Offset 2522 dé & RBW 10 MHz

20 ms & VBW 10 MHz

TRG:VID

@ 1Pk Clrw

20 dey I

M1[1]

ol SIS, e L

BT T
I e —tTRG 11,820 dBm:

0de

e} e s ey

7.90 dBm)|
5.2000 ms
Moo
5.4600 ms

-10 dBmy

-20 derr

-30 dBm

-40 derr

-50 dBm:

-60 derr

=70 dl

CF 6.265 GHz

1001 pts

2.0 ms/

Marker
X-val

ue | Y-value | _Function |

Function Result |

Type | Ref | Trc |
M1 1

D1 M1 1
02| M1 1

5.2ms
5.46 ms
5.62 ms

7.90 dBém
3.73 de
0.04 dB

L L

11BE320MIMO_Ant2_6265

Spectrum

(=)

Ref Level 25.34 dBm
o Att
SGL Count 1/1

Offse
10 dB & SWT

t 2534 dB & RBW 10 MHz

20 ms & VBW 10 MHz

TRG:VID

@ 1Pk Clrw

20 de

M1[1]

s daptpil o e
T dem— 16

0de

I
‘il.lf‘l|é|J:j;‘F.r.WW el by LLWWMWM.

T T e

10.77 dBm)
4.7400 ms

5.4400 ms

-10 dBmy

-20 derr

-30 dBm

-40 derr

-50 dBm:

-60 derr

-70 dBm

CF 6.265 GHz

1001 pts

2.0 ms/

Marker

Type | Ref | Trc |
M1 1]

X-value |

Y-value | Function |

Function Result |

o1 mi| 1
02| M1 1

4.74 ms
5.44 ms
5.62 ms

10.77 dém |
1.06 d8
-2.02 d&

L L

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-207 of 686



SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N0928-02B

11BE320MIMO_Ant3_6265

Spe m

=)

Ref Level 25.81 dém
o Att
SGL Count 1/1

10 dB @ SWT

Offset 25,81 d& & RBW 10 MHz

TRG: VID

20 ms » VBW 10 MHz

(@ 1Pk Clrw

20 di |

M1[1]

N
10 dem:

il A

har sl b L

_@WFWMMWWMW ey A

0 dBm

11.77 dBm
5,1000 ms

il

5.4400 ms

<10 derr

-20 dBm

-30 derr

-40 dem

50 dB

-60 dBm

70 dB

CF 6.265 GHz

1001 pts

2.0ms/

Marker

X-value

Y-value

Function

Function Result

Type | Ref | Trc |
M1 1

o1
b2

mi| 1]
ML 1

5.1 ms

5.44 ms |

5.6 ms

11.77 deém
1.18de
-2.96 d8

L L

11BE320MIMO_Ant4_6265

Spectrum

(=)

Ref Level 25.52 dBm
o Att
SGL Count 1/1

10de @ SWT

Offset 2552 dé & RBW 10 MHz
20 ms & VBW 10 MHz

TRG:VID

@ 1Pk Clrw

- I

M1[1]

b i

10 dBm

T
RG 12520 demeebes

AT o 1A 1 bt b et

8.47 dBm)

0dB

5(4600 ms

-10 dBrr

-20 dBrr

-30 dBir
W

-40 dBir

-50 dBm-

-60 dBir

-70 dBm:

CF 6.265 GHz

1001 pts

2.0 ms/

Marker

X-value

Y-value

Function

Function Result

Type | Ref | Trc |
M1 1

D1
Dz

M1 1
M1 1

7.02 ms
5.46 ms
5.62 ms

8.47 dém
4.35 dB
1.3 dg

L L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-208 of 686



SPORTON LAB.

FCC RF Test Report

Report No. : FR3N0928-02B

11BE20MIMO_Antl1_6115

Spectrum

(®)

Ref Level 24,89 dBm Offset 24,89 dé & RBW 10 MHz
jo AL 10 de & SWT 10 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID

(@ 1Pk Clrw

5 I Mi[1]
20 di
N T

g ia acrlgé}'"""“’“'”“ vt oy Wty M e bl s e A 7 1 WWWJWHWJM

12.10 dBm

10 dem P11l

od

1.41 dB|
5.45000 ms

-10 dBm

-20 d|

-30 dern

-40 di

-50 derr

-60 di

-70 derr

CF 6.115 GHz 1001 pts

1.0 ms/

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc|
M1 1

o1l mi 1
p2| M1 1

1.92 ms
5.45 ms
5.62 ms

12.10 dBm
1.41 de
-0.41 dB

( ) )

11BE20MIMO_Ant2_6115

Spectrum

=)

Ref Level 24,00 dBm  Offset 24,00 d& & RBW 10 MHz
o Att 10 dB @ SWT 10 ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID

® 1Pk Clrw

| M1[1]

11.60 dBm

TRG 13.700 dBm
10 dBm

0 dem

20 dBm )
ity dsecfl bt s g Ml A o B _hm.mh|wm1wwummudw-uwwmwﬂd-‘ﬂﬁ i

9 dB
5.45000 ms

-10 dBm

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-50 dBm:

-70 dBm

CF 6.115 GHz 1001 pts

1.0 ms/

Marker
X-value | ¥-value | Function |

Function Result |

Type | Ref | Trc |
M1 1]

Di| M1 1|
D2| M1 1

3.7 ms | 11.60 dBm |
5.45 ms 1.79 d8
5.50 ms 0.16 de

[ ]l )

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-209 of 686



saranas. FCC RF Test Report

. FR3N0928-02B

11BE20MIMO_Ant3_6115

Spectrum

=)

Jo ALt 10 dB @ SWT

Ref Level 25.00 dBm  Offset 2500 dB & RBW 10 MHz

10 ms & VBW 10 MHz

SGL Count 1/1 TRG: VID

(@ 1Pk Clrw

20 dB !
Pl Aty P

dBrm

10 dém

]
mMi[1] 12.34 um

RTINS NI | ISR ST W) Mmm@mmwﬁ-ﬁﬂﬂ'l}
dB

D1[1] 14

od

5.450 ms|

-10 dBm

-20 d|

-30 dBm

-40d

-50 derr

-60 dBm

-70 derr

CF 6.115 GHz

1001 pts 1.0 ms/

Marker

X-value | ¥-value | Function |

Function Result |

Type | Ref | Trc|
M1 1]

pi[ mi| 1]
p2[ mMi 1

3.82 ms 12.34 dém |
5.45 ms | 1.65 dB |
5.59 ms 0.12 d

L L

] (]

11BE20MIMO_Ant4_6115

Spectrum

(=)

o Att 10de @ SWT

Ref Level 25.03 dém Offset 25,03 dé & RBW 10 MHz

10 ms & VBW 10 MHz

SGL Count 1/1 TRG:VID

@ 1Pk Clrw

0 dB|

M1[1] 12.44 dBm|

=
b G 15 450 o A

TN ST AT RTINS T PR W PR W e L.,@—'LW\&

D1[1] 1.48 dB

10 dBm

0 dem

5.45000 ms

-10 dBm-

-20 dBir

-30 dBm:

-40 dBm-

-50d

-60 dBm:

-70d

CF 6.115 GHz

1001 pts 1.0 ms/

Marker

X-value | ¥-value | Function |

Function Result |

Type | Ref | Trc |
M1 1]

D1 M1 1|
02| M1 1

2.55 ms | 12.44 dBm |
5.45 ms 1.48 dB |
5.61 ms -0.01 de

L L

) (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-210 of 686



SPORTON LAB.

FCC RF Test Report

Report No

. FR3N0928-02B

11BE4OMIMO_Antl_6125

Spectrum

(=)

Ref Level 24,89 dBm
o Att
SGL Count 1/1

10de @ SWT

Offset 24,89 dé & RBW 10 MHz

10 ms & VBW 10 MHz

TRG:VID

@ 1Pk Clrw

M1[1] 9.57 dBm

20 dem |
A won il | Al \‘Il

12,600 dBm

o bl

st bbb e itefhirfg o o i .-E;-ﬁ

Y d RG

irf

5.45000 ms

-40 der

-50 di

-60 denn

-70 di

CF 6.125 GHz

1001 pts 1.0 ms/

Marker

X-value |

Y-value | Function | Function Result |

_Type | Ref | Trc|
| M1 | 1] -
M1
M1

o1
02

1.
1

30.0 ps |
5.45 ms
5.6 ms

9.57 dém |
1.46 d8
0.11 de

L

11BE40MIMO_Ant2_6125

Spectrum

=)

Ref Level 24,90 dem  Offset
o Att 10 dB @ SWT
SGL Count 1/1 TRG: V!

24,90 d& & RBW 10 MHz
10 ms & VBW 10 MHz
10

@ 1Pk Clrw

20 dem |

MI[1] 9.22 dBm

At

o g
RG_12.700 dbm ity

bbby s

ISURUHNTRRIRIE: -

10 deém

0 dBm

5.46000 ms

-10 di

-20 dem

=30 di

-40 der

-50 di

-60 denn

-70 di

CF 6.125 GHz

1001 pts 1.0 ms/

Marker

X-value

| ¥-value | Function | Function Result |

Type | Ref | Trc |
M1 1
M1
M1

o1
02

1.
1

2.96 ms |
5.46 ms
5.59 ms

9.22 dém |
-12.83 d8
0.12 de

L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-211 of 686



SPORTON LAB.

FCC RF Test Report

Report No. : FR3N0928-02B

11BE4AOMIMO_Ant3_6125

Spectrum

&

Ref Level 25.00 dém
|= ALt
SGL Count 1/1

Offset 25,00 dB & RBW 10 MHz
10 de & SWT
TRG:VID

15 ms & VBW 10 MHz

(@ 1Pk Clrw

I

20 dB

M1[1] 10.05 dBm|

gl Atk

o, A
TRG WH.700 damiid

by

10 dBm:

ul WM&WMW i

od

5.4600 ms

-10 der

-20 di

-30 dern

-40 di

-50 derr

-60 dBm:

-70 derr

CF 6.125 GHz

1001 pts 1.5ms/

Marker
Type | Ref | Trc|
M1 1

X-value

Y-value | Function |

Function Result

D1
D2

1
1

M1
11

2.14 ms
5.46 ms
5.6 ms

10.05 dém
2.21dB
-0.67 dB

L

11BE40MIMO_Ant4_6125

Spectrum

&)

Ref Level 25.03 dém
|= ALt
SGL Count 1/1

10de @ SWT

Offset 25.03 d8 & RBW 10 MHz

TRG:

10ms & VBW
YID

10 MHz

@ 1Pk Clrw

0 del I

M1[1] 10.17 dBm)

1

b rolble - I

AT:

YHG 14.030 dEmi
10 dBém

P MDM‘{MM@JW&%ME

0 dBm

5.45000 ms

-10 dBm

-20 derr

-30 dBm:

-40 dem

=50 df

-60 dern

-70 di

CF 6.125 GHz

1001 pts 1.0 ms/

Marker
Type | Ref | Trc |
M1 1

X-valua |

Y-value \ Function \ Function Result

M1
M1

D1
o2

1
1

950.0 ps |
5.45 ms
5.6 ms

10.17 dBm
1.51 di
0.01 d&

L

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number 1 A2-212 of 686



saranas. FCC RF Test Report

Report No.

: FR3N0928-02B

11BESOMIMO_Ant1_6145

=)

Ref Level 25,12 deém
o Att 10de &
SGL Count 1/1

Offset 25,13 d& & RBW 10 MHz
SWT 15 ms @ VBW 10 MHz
TRG: VID

(@ 1Pk Clrw

20 dB I

M1[1] 8.00 dBm

10 dBm:

e vjﬂf’n'l'rmr'.")"""“‘ TRy e, R —— s i,

o di

m

5.4600 ms

-10 der

-20 di

-30 dem

-40 dBm:

-50 derr

-60 dBm

-70 derr

CF 6.145 GHz

1001 pts 1.5ms/

Marker

X-value | Y-value | Function | Function Result |

Type | Ref | Trc|
M1 1

o1l mi 1
p2| M1 1

741 ms 8.00 dBm
5.46 ms 3.34 de
5.64 ms 0.44 da

L L

11BESOMIMO_Ant2_6145

Spectrum

=)

Ref Level 24,81 dBm
o Att 10de @
SGL Count 1/1

Offset 24,81 d& & RBW 10 MHz
SWT 10 ms & VBW 10 MHz
TRG: VID

@ 1Pk Clrw

20 dem |

MI[1] 9.27 dBm

ekl o)
10 dBém

2.50000 ms
(RO Lo VT TINULEON | yT

i 10 ¢ i ! Myt " ol
RG 12,910 dam 4 Ly fasthes.st et '“'“.,‘r Lt iy

5.45000 ms

-10 d

-20 dern

-30 di

-40 dem

-50 di

-60 dBm

-70 di

CF 6.145 GHz

1001 pts 1.0 ms/

Marker

X-value | ¥-value | Function |

Function Result |

Type | Ref | Trc |
L M1 L
D1l M1 1]
02| M1 1

2.5ms | 9.27 dém |
5.45 ms 1.58 dB
5.50 ms 0.04 de

L L

] (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-213 of 686




saranas. FCC RF Test Report Report No. : FR3N0928-02B

11BESOMIMO_Ant3_6145

Spectrum n%:'

Ref Level 25,18 dem  Offset 25.18 d& @ RBW 10 MHz
lo At 10dB @ SWT 10 ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID

@ 1Pk Clrw

20 B | M1[1] 8.87 dBm

] 3.14000 m

siadaphelis H ) [ I T P 2 L i, B .

Subsmsdbeli 56 13 ggh dp by gl Wflashes g 7| sttt g o i) " m1jrm.{g_‘|{"
45000 ms

t
10 dBm

0dB

-10 dBm-

-20 dBir

-30 dBm:

-40 dBir

-50 dBm:

-60 dBm-

-70d

CF 6.145 GHz 1001 pts
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 3.14ms 8.87 dém
D1 M1 1 5.45 ms 3.12de
D2| M1 1 5.61 ms 0.44 de

1.0 ms/

L U ) -

11BESOMIMO_Ant4_6145

Spe m [@]
Ref Level 25,00 dBm Offset 25,09 d& & RBW 10 MHz
Jo ALt 10 dB @ SWT 10 ms & VBW 10 MHz
SGL Count 1/1 TRG: VID

(@ 1Pk Clrw

- | mMi[1] 8.49 dBm
. 1.09000 my

;g“éb:- oo 1,200 o sl bt g '-L“ TR T, .!MM
o 5.45000 ms

o di

-10 der

-20 d|

-30 dern

-40 dBm

-50 derr

-60 dBm

-70 derr

CF 6.145 GHz 1001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1| 1| 1.09 ms 5.49 dem
o1l mi 1| 5.45 ms | 3.22 8 |
D2 M1 1 5.58 ms -0.04 dg

] —
L s L 4 -

1.0 ms/

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number 1 A2-214 of 686



saranas. FCC RF Test Report Report No. : FR3N0928-02B

11BE160MIMO_Ant1_6185

Spectrum I:g:l

Ref Level 24,02 dém  Offset 24,02 d& & RBW 10 MHz
o Att 10 B @ SWT 20 ms @ VBW 10 MHz
SGL Count 1/1 TRG:VID
@ 1Pk Clrw

o | mMi[1] 9.17 dBm
20 dém
s - Dbl Lo ) oL ot b b 1 1 b Lot T Al A ) ‘Aal&.‘ﬁl'ﬁ’\"b
10 dBm TRG 12,820 dBm 4 ealuey X Sy
5.4400 ms

0 dBm

-10 dBm:

-20 dem

=30 di

-40 der

-50 di

-70 di

CF 6.185 GHz 1001 pts 2.0ms/
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M 1] 8.96 ms | 9.17 dem |
01 M1 1 5.44 ms 2.31 d8
02| M1 1 5.62 ms 3.37 de

L J J we

11BE160MIMO_Ant2_6185

Spectrum L
Ref Level 25.05 dem Offset 25,05 dé & RBW 10 MHz
lo att 10de @ SWT 20 ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID
@ 1Pk Clrw
soan— ] —T— R
LJ;UAG RG 12,650 dBmiuh J, A0l 0 A, b .L... . festin A s adloet v el s el s w
- £ %4400 ms|
0 dem
-10 dBn
-20 dBn
-30 dén
-40 dBrm
-50 di
-60 dBm:
70 dl
CF 6.185 GHz 1001 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 T 6.92 ms | 10.19 dBm |
D1 M1 1 5.44 ms 1.14 d8
02| M1 1 5.62 ms -1.04 de
- 1 ——
L I J L
Sporton International Inc. (Kunshan) Page Number 1 A2-215 of 686

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24



SPORTON LAB.

FCC RF Test Report

Report No. : FR3N0928-02B

11BE160MIMO_Ant3_6185

rum

(]

Ref Level 25.24 dBm Offset 2524 dé & RBW 10 MHz
Jo ALt 10de @ SWT 20 ms & VBW 10 MHz
SGL Count 1/1 TRG:VID

@ 1Pk Clrw

2048 | M1[1]

m
i

0de

it e 1] o i ’ 6,.8400/ms
oot it 13 240 el g “".,“.TQF—&MML—‘&&MMMM‘ [ e

10.05 dBm)

.4600 ms

-10 dBr

-20 de

-30 dBr

-40 derr

-50 dBm:

-60 dBrn

-70 di

CF 6.185 GHz 1001 pts

2.0 ms/

Marker

Type | Ref | Trc | X-value | Y-value | _Function |
M1 1

Function Result |

I 6.84 ms 10.05 dém
D1 M1 1 5.46 ms 1.57 dB
02| M1 1 5.62 ms 0.10 dB

L J

11BE160MIMO_Ant4_6185

Spectrum

=)

Ref Level 24,85 dBm  Offset 24,85 d& @ RBW 10 MHz
lo Att 10 dB @ SWT 20 ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID

(@17k Clrw

20 dBm I ML

10.44 dBm|

Rl St L9

NE
50

Mbotaahi s 5y ettt g

0 dem

.7200 ms
i

3 5.4600 ms

-10d

-20 dBmr

-30d

-40 dBm

-50d

-60 dBm-

=70 d

CF 6.185 GHz 1001 pts

2.0 ms/

Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1

Function Result |

I 10.72 ms 10.44 dBm
D1 M1 1 5.46 ms 1.02 dB
Dz2| M1 1 5.62 ms -0.06 d&

L J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON24

Page Number

1 A2-216 of 686



saranas. FCC RF Test Report Report No. : FR3N0928-02B

Maximum power spectral density

Test Result
Result Gain EIRP Limit :
TestMode Antenna | Freq(MHz) [dBm/MHZ] [dBi] [dBm/MHz] | [dBm/MHZ] Verdict
Antl 6265 -2.75 0.93 -1.82 <5.00 PASS
Ant2 6265 -2.6 0.93 -1.67 <5.00 PASS
Ant3 6265 -1.63 0.93 -0.70 <5.00 PASS
Ant4 6265 -1.7 0.93 -0.77 <5.00 PASS
total 6265 3.88 --- 4.81 <5.00 PASS
Antl 6425 -3.06 1.04 -2.02 <5.00 PASS
Ant2 6425 -2.62 1.04 -1.58 <5.00 PASS
Ant3 6425 -2.68 1.04 -1.64 <5.00 PASS
Ant4 6425 -2.04 1.04 -1.00 <5.00 PASS
total 6425 3.44 . 4.48 <5.00 PASS
Antl 6585 -2.86 1.04 -1.82 <5.00 PASS
Ant2 6585 -2.73 1.04 -1.69 <5.00 PASS
11BE320MIMO Ant3 6585 -1.97 1.04 -0.93 <5.00 PASS
Ant4 6585 -1.76 1.04 -0.72 <5.00 PASS
total 6585 3.72 . 4.76 <5.00 PASS
Antl 6745 -3.53 0.94 -2.59 <5.00 PASS
Ant2 6745 -2.98 0.94 -2.04 <5.00 PASS
Ant3 6745 -2.94 0.94 -2.00 <5.00 PASS
Ant4 6745 -2.5 0.94 -1.56 <5.00 PASS
total 6745 3.05 . 3.99 <5.00 PASS
Antl 6905 -2.61 0.94 -1.67 <5.00 PASS
Ant2 6905 -3.64 0.94 -2.70 <5.00 PASS
Ant3 6905 -2.12 0.94 -1.18 <5.00 PASS
Ant4 6905 -1.41 0.94 -0.47 <5.00 PASS
total 6905 3.65 . 4.59 <5.00 PASS
Antl 6115 -2.86 0.93 -1.93 <5.00 PASS
Ant2 6115 -2.59 0.93 -1.66 <5.00 PASS
Ant3 6115 -2.09 0.93 -1.16 <5.00 PASS
Ant4 6115 -1.95 0.93 -1.02 <5.00 PASS
total 6115 3.66 . 4.59 <5.00 PASS
Antl 6275 -2.94 0.93 -2.01 <5.00 PASS
Ant2 6275 -2.4 0.93 -1.47 <5.00 PASS
Ant3 6275 -2.01 0.93 -1.08 <5.00 PASS
Ant4 6275 -1.93 0.93 -1.00 <5.00 PASS
total 6275 3.72 . 4.65 <5.00 PASS
Antl 6415 -3.03 0.93 -2.10 <5.00 PASS
Ant2 6415 -2.56 0.93 -1.63 <5.00 PASS
Ant3 6415 -2.65 0.93 -1.72 <5.00 PASS
Ant4 6415 -2.27 0.93 -1.34 <5.00 PASS
11BE20MIMO total 6415 3.40 S 4.33 <5.00 PASS
Antl 6435 -3.25 1.04 -2.21 <5.00 PASS
Ant2 6435 -3.05 1.04 -2.01 <5.00 PASS
Ant3 6435 -2.62 1.04 -1.58 <5.00 PASS
Ant4 6435 -2.22 1.04 -1.18 <5.00 PASS
total 6435 3.25 S 4.29 <5.00 PASS
Antl 6475 -2.87 1.04 -1.83 <5.00 PASS
Ant2 6475 -3.35 1.04 -2.31 <5.00 PASS
Ant3 6475 -2.01 1.04 -0.97 <5.00 PASS
Ant4 6475 -1.54 1.04 -0.50 <5.00 PASS
total 6475 3.64 S 4.68 <5.00 PASS
Antl 6515 -3.29 1.04 -2.25 <5.00 PASS
Ant2 6515 -3.22 1.04 -2.18 <5.00 PASS
Ant3 6515 -2.2 1.04 -1.16 <5.00 PASS
Ant4 6515 -2.19 1.04 -1.15 <5.00 PASS
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total 6515 3.33 === 4.37 <5.00 PASS
Antl 6535 -3.35 0.94 -2.41 <5.00 PASS
Ant2 6535 -3.31 0.94 -2.37 <5.00 PASS
Ant3 6535 -2.43 0.94 -1.49 <5.00 PASS
Ant4 6535 -2.6 0.94 -1.66 <5.00 PASS
total 6535 3.12 === 4.06 <5.00 PASS
Antl 6695 -3.29 0.94 -2.35 <5.00 PASS
Ant2 6695 -3.12 0.94 -2.18 <5.00 PASS
Ant3 6695 -2.69 0.94 -1.75 <5.00 PASS
Ant4 6695 -2.71 0.94 -1.77 <5.00 PASS
total 6695 3.08 === 4.02 <5.00 PASS
Antl 6855 -2.31 0.94 -1.37 <5.00 PASS
Ant2 6855 -2.66 0.94 -1.72 <5.00 PASS
Ant3 6855 -2.13 0.94 -1.19 <5.00 PASS
Ant4 6855 -1.76 0.94 -0.82 <5.00 PASS
total 6855 3.82 --- 4.76 <5.00 PASS
Antl 6875 -2.71 0.94 -1.77 <5.00 PASS
Ant2 6875 -3.39 0.94 -2.45 <5.00 PASS
Ant3 6875 -2.33 0.94 -1.39 <5.00 PASS
Ant4 6875 -2.28 0.94 -1.34 <5.00 PASS
total 6875 3.37 --- 4.31 <5.00 PASS
Antl 6895 -2.67 0.94 -1.73 <5.00 PASS
Ant2 6895 -3.43 0.94 -2.49 <5.00 PASS
Ant3 6895 -2.38 0.94 -1.44 <5.00 PASS
Ant4 6895 -2.38 0.94 -1.44 <5.00 PASS
total 6895 3.33 --- 4.27 <5.00 PASS
Antl 6995 -3.12 0.94 -2.18 <5.00 PASS
Ant2 6995 -2.76 0.94 -1.82 <5.00 PASS
Ant3 6995 -1.96 0.94 -1.02 <5.00 PASS
Ant4 6995 -2.03 0.94 -1.09 <5.00 PASS
total 6995 3.58 --- 4.52 <5.00 PASS
Antl 7095 -3.01 0.94 -2.07 <5.00 PASS
Ant2 7095 -2.51 0.94 -1.57 <5.00 PASS
Ant3 7095 -2.48 0.94 -1.54 <5.00 PASS
Ant4 7095 -2.2 0.94 -1.26 <5.00 PASS
total 7095 3.48 --- 4.42 <5.00 PASS
Antl 7115 -7.08 0.94 -6.14 <5.00 PASS
Ant2 7115 -6.76 0.94 -5.82 <5.00 PASS
Ant3 7115 -6.61 0.94 -5.67 <5.00 PASS
Ant4 7115 -6.08 0.94 -5.14 <5.00 PASS
total 7115 -0.60 --- 0.34 <5.00 PASS
Antl 6125 -3.13 0.93 -2.20 <5.00 PASS
Ant2 6125 -3.06 0.93 -2.13 <5.00 PASS
Ant3 6125 -2.37 0.93 -1.44 <5.00 PASS
Ant4 6125 -2.35 0.93 -1.42 <5.00 PASS
total 6125 3.31 --- 4.24 <5.00 PASS
Antl 6285 -2.75 0.93 -1.82 <5.00 PASS
Ant2 6285 -2.45 0.93 -1.52 <5.00 PASS
Ant3 6285 -2.13 0.93 -1.20 <5.00 PASS
Ant4 6285 -2.05 0.93 -1.12 <5.00 PASS
total 6285 3.68 --- 4.61 <5.00 PASS
11BE4OMIMO Antl 6405 -2.74 0.93 -1.81 <5.00 PASS
Ant2 6405 -2.48 0.93 -1.55 <5.00 PASS
Ant3 6405 -2.35 0.93 -1.42 <5.00 PASS
Ant4 6405 -2.09 0.93 -1.16 <5.00 PASS
total 6405 3.61 --- 4.54 <5.00 PASS
Antl 6445 -3.27 1.04 -2.23 <5.00 PASS
Ant2 6445 -3.16 1.04 -2.12 <5.00 PASS
Ant3 6445 -2.64 1.04 -1.60 <5.00 PASS
Ant4 6445 -2.25 1.04 -1.21 <5.00 PASS
total 6445 3.21 --- 4.25 <5.00 PASS
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Antl 6485 -2.87 1.04 -1.83 <5.00 PASS
Ant2 6485 -3.54 1.04 -2.50 <5.00 PASS
Ant3 6485 -2.09 1.04 -1.05 <5.00 PASS
Ant4 6485 -1.49 1.04 -0.45 <5.00 PASS
total 6485 3.59 --- 4.63 <5.00 PASS
Antl 6525 -3.17 1.04 -2.13 <5.00 PASS
Ant2 6525 -3.34 1.04 -2.30 <5.00 PASS
Ant3 6525 -2.36 1.04 -1.32 <5.00 PASS
Ant4 6525 -2.41 1.04 -1.37 <5.00 PASS
total 6525 3.22 --- 4.26 <5.00 PASS
Antl 6565 -3.03 0.94 -2.09 <5.00 PASS
Ant2 6565 -3.17 0.94 -2.23 <5.00 PASS
Ant3 6565 -2.31 0.94 -1.37 <5.00 PASS
Ant4 6565 -2.74 0.94 -1.80 <5.00 PASS
total 6565 3.22 --- 4.16 <5.00 PASS
Antl 6685 -2.75 0.94 -1.81 <5.00 PASS
Ant2 6685 -2.43 0.94 -1.49 <5.00 PASS
Ant3 6685 -2.35 0.94 -1.41 <5.00 PASS
Ant4 6685 -2.16 0.94 -1.22 <5.00 PASS
total 6685 3.60 --- 4.54 <5.00 PASS
Antl 6845 -3.25 0.94 -2.31 <5.00 PASS
Ant2 6845 -3.05 0.94 -2.11 <5.00 PASS
Ant3 6845 -2.72 0.94 -1.78 <5.00 PASS
Ant4 6845 -2.14 0.94 -1.20 <5.00 PASS
total 6845 3.25 --- 4.19 <5.00 PASS
Antl 6885 -2.63 0.94 -1.69 <5.00 PASS
Ant2 6885 -3.21 0.94 -2.27 <5.00 PASS
Ant3 6885 -2.02 0.94 -1.08 <5.00 PASS
Ant4 6885 -1.73 0.94 -0.79 <5.00 PASS
total 6885 3.66 --- 4.60 <5.00 PASS
Antl 6925 -2.2 0.94 -1.26 <5.00 PASS
Ant2 6925 -3.18 0.94 -2.24 <5.00 PASS
Ant3 6925 -1.77 0.94 -0.83 <5.00 PASS
Ant4 6925 -1.63 0.94 -0.69 <5.00 PASS
total 6925 3.87 --- 4.81 <5.00 PASS
Antl 7005 -3.09 0.94 -2.15 <5.00 PASS
Ant2 7005 -2.82 0.94 -1.88 <5.00 PASS
Ant3 7005 -2.01 0.94 -1.07 <5.00 PASS
Ant4 7005 -2.13 0.94 -1.19 <5.00 PASS
total 7005 3.53 --- 4.47 <5.00 PASS
Antl 7085 -2.99 0.94 -2.05 <5.00 PASS
Ant2 7085 -2.58 0.94 -1.64 <5.00 PASS
Ant3 7085 -2.46 0.94 -1.52 <5.00 PASS
Ant4 7085 -1.74 0.94 -0.80 <5.00 PASS
total 7085 3.60 --- 4.54 <5.00 PASS
Antl 6145 -2.3 0.93 -1.37 <5.00 PASS
Ant2 6145 -2.86 0.93 -1.93 <5.00 PASS
Ant3 6145 -1.8 0.93 -0.87 <5.00 PASS
Ant4 6145 -2.05 0.93 -1.12 <5.00 PASS
total 6145 3.79 --- 4.72 <5.00 PASS
Antl 6225 -2.75 0.93 -1.82 <5.00 PASS
Ant2 6225 -2.43 0.93 -1.50 <5.00 PASS
Ant3 6225 -2.11 0.93 -1.18 <5.00 PASS
11BESOMIMO Ant4 6225 -1.37 0.93 -0.44 <5.00 PASS
total 6225 3.89 --- 4.82 <5.00 PASS
Antl 6385 -2.71 0.93 -1.78 <5.00 PASS
Ant2 6385 -2.75 0.93 -1.82 <5.00 PASS
Ant3 6385 -2.54 0.93 -1.61 <5.00 PASS
Ant4 6385 -2.36 0.93 -1.43 <5.00 PASS
total 6385 3.43 --- 4.36 <5.00 PASS
Antl 6465 -3.07 1.04 -2.03 <5.00 PASS
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Ant2 6465 -3.02 1.04 -1.98 <5.00 PASS
Ant3 6465 -2.65 1.04 -1.61 <5.00 PASS
Ant4 6465 -2.11 1.04 -1.07 <5.00 PASS
total 6465 3.33 --- 4.37 <5.00 PASS
Antl 6545 -2.65 1.04 -1.61 <5.00 PASS
Ant2 6545 -2.92 1.04 -1.88 <5.00 PASS
Ant3 6545 -2.29 1.04 -1.25 <5.00 PASS
Ant4 6545 -1.46 1.04 -0.42 <5.00 PASS
total 6545 3.73 --- 4.77 <5.00 PASS
Antl 6625 -3.05 0.94 -2.11 <5.00 PASS
Ant2 6625 -3.04 0.94 -2.10 <5.00 PASS
Ant3 6625 -2.39 0.94 -1.45 <5.00 PASS
Ant4 6625 -2.16 0.94 -1.22 <5.00 PASS
total 6625 3.38 --- 4.32 <5.00 PASS
Antl 6705 -2.89 0.94 -1.95 <5.00 PASS
Ant2 6705 -2.9 0.94 -1.96 <5.00 PASS
Ant3 6705 -2.78 0.94 -1.84 <5.00 PASS
Ant4 6705 -2.67 0.94 -1.73 <5.00 PASS
total 6705 3.21 . 4.15 <5.00 PASS
Antl 6785 -2.59 0.94 -1.65 <5.00 PASS
Ant2 6785 -2.74 0.94 -1.80 <5.00 PASS
Ant3 6785 -2.3 0.94 -1.36 <5.00 PASS
Ant4 6785 -1.99 0.94 -1.05 <5.00 PASS
total 6785 3.63 . 4.57 <5.00 PASS
Antl 6865 -2.36 0.94 -1.42 <5.00 PASS
Ant2 6865 -3.1 0.94 -2.16 <5.00 PASS
Ant3 6865 -2.45 0.94 -1.51 <5.00 PASS
Ant4 6865 -2.06 0.94 -1.12 <5.00 PASS
total 6865 3.54 . 4.48 <5.00 PASS
Antl 6945 -2.58 0.94 -1.64 <5.00 PASS
Ant2 6945 -3.28 0.94 -2.34 <5.00 PASS
Ant3 6945 -1.79 0.94 -0.85 <5.00 PASS
Ant4 6945 -1.99 0.94 -1.05 <5.00 PASS
total 6945 3.65 . 4.59 <5.00 PASS
Antl 7025 -2.86 0.94 -1.92 <5.00 PASS
Ant2 7025 -2.38 0.94 -1.44 <5.00 PASS
Ant3 7025 -1.97 0.94 -1.03 <5.00 PASS
Ant4 7025 -2.13 0.94 -1.19 <5.00 PASS
total 7025 3.70 -- 4.64 <5.00 PASS
Antl 6185 -2.78 0.93 -1.85 <5.00 PASS
Ant2 6185 -2.81 0.93 -1.88 <5.00 PASS
Ant3 6185 -1.97 0.93 -1.04 <5.00 PASS
Ant4 6185 -2.14 0.93 -1.21 <5.00 PASS
total 6185 3.61 -- 4.54 <5.00 PASS
Antl 6345 -2.54 0.93 -1.61 <5.00 PASS
Ant2 6345 -2.53 0.93 -1.60 <5.00 PASS
Ant3 6345 -1.64 0.93 -0.71 <5.00 PASS
Ant4 6345 -1.49 0.93 -0.56 <5.00 PASS
total 6345 4.00 -- 4.93 <5.00 PASS
Antl 6505 -3.84 1.04 -2.80 <5.00 PASS
11BE160MIMO Ant2 6505 -3.74 1.04 -2.70 <5.00 PASS
Ant3 6505 -2.82 1.04 -1.78 <5.00 PASS
Ant4 6505 -1.32 1.04 -0.28 <5.00 PASS
total 6505 3.21 -- 4.25 <5.00 PASS
Antl 6665 -2.56 0.94 -1.62 <5.00 PASS
Ant2 6665 -2.52 0.94 -1.58 <5.00 PASS
Ant3 6665 -2.27 0.94 -1.33 <5.00 PASS
Ant4 6665 -1.88 0.94 -0.94 <5.00 PASS
total 6665 3.72 -- 4.66 <5.00 PASS
Antl 6825 -3.01 0.94 -2.07 <5.00 PASS
Ant2 6825 -3.28 0.94 -2.34 <5.00 PASS
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Ant3 6825 -2.67 0.94 -1.73 <5.00 PASS
Ant4 6825 -1.97 0.94 -1.03 <5.00 PASS
total 6825 3.32 --- 4.26 <5.00 PASS
Antl 6985 -3.18 0.94 -2.24 <5.00 PASS
Ant2 6985 -3.11 0.94 -2.17 <5.00 PASS
Ant3 6985 -2.27 0.94 -1.33 <5.00 PASS
Ant4 6985 -2.23 0.94 -1.29 <5.00 PASS
total 6985 3.35 --- 4.29 <5.00 PASS

Note: 1.The Duty Cycle Factor and is compensated in the graph.
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